Sr. Description UuoMm QrTy

1 |Adapter 3/4" SFCE 6002 incl. Half flanges, metr.screw and O-ring Pc 8

2 |Adapter for trottle motor Pc 2

3 |Adapter plate f. wheel Pc 4

4 |Adaptor plate FEM2A on EURO Pc 1

5 |Adaptor SU / 1-C with cylinder shaft Pc 2

6 |Adhesive set for screws and bearing seat 10 Pcs. Pc 2

7 |Adjustable elbow coupling 10L Pc 6

8 |Adjustable elbow coupling 15L Pc 10

9 Adjustable elbow coupling 22L with seal cone and O-Ring without swivel nut Pe 10
and olive

10 |Adjustable elbow coupling 421 45° Pc 4

11 Adjustable elbow fitting 12L with seal cone u. O-Ring without swivel nut and Pe 34
olive

12 Adjustable elbow fitting 18L with seal cone and O-Ring without swivel nut and Pc 60
olive

13 [Adjustable elbow fitting 22L 45° VIT OMD Pc 8

14 |[Adjustable elbow fitting 6L Pc 12

15 |Adjustable elbow fitting 8L without swivel nut and olive Pc 20

16 Adjustable L coupling 10L with seal cone and O-Ring without swivel nut and Pe 8
olive

17 Adjustable L coupling 22L with seal cone and O-Ring without swivel nut and Pe 5
olive

18 Adjustable L-fitting 18L with seal cone and O-Ring without swivel nut and Pc 16
olive

19 |Adjustable L-Fitting 8L Pc 14
adjustable screw connection 12L 12L with seal cone and O-Ring without

20 . . Pc 12
swivel nut and olive

21 |Adjustable T-fitting 12L Pc 2

22 |Air compressor 24V PAG BOLT O-Ring Pc 4

23 |Air filter element generator Hatz 1B40 5,5 kVA Pc 4

24 |Air filter for Minikompressor from S/N 811.15 Pc 2

25 |Air filter housing left BF8M1015 Pc 4

26 |Air filter KIT 245 Pc 2

27 |Air intercooler Pc 2

28 |[Air tube 150 mm coiled BF6M1015CP red Pc 4




29 |Air tube @80x70 Pc 4
30 |Allen key bolt M10x110 DIN EN ISO 4762 galvanized 8.8 Pc 12
31 |Allen key bolt M10x25 DIN EN ISO 4762 galvanized 8.8 Pc 32
32 |Allen key bolt M10x30 DIN EN ISO 4762 galvanized 8.8 Pc 16
33 [Allen key bolt M10x55 DIN EN ISO 4762 galvanized 10.9 Pc 4
34 |Allen key bolt M10x55 1SO4762 galvanized 8.8 Pc 78
35 |Allen key bolt M12x50 DIN EN ISO 4762 galvanized 8.8 Pc 16
36 |Allen key bolt M12x70 ISO 4762 galvanized 8.8 Pc 6
37 |Allen key bolt M16x20 DIN EN ISO 4762 galvanized 8.8 Pc 8
38 |Allen key bolt M16x60 DIN 6912 blank 10.9 Pc 24
39 [Allen key bolt M20x1.5x60 DIN EN ISO 12474 galvanized 10.9 Pc 16
40 |Allen key bolt M4x10 DIN EN ISO 4762 galvanized 8.8 Pc 18
41 (Allen key bolt M4x16 DIN EN ISO 4762 galvanized 8.8 Pc 8
42 |Allen key bolt M6x20 DIN EN ISO 4762 galvanized 8.8 Pc 6
43 |Allen key bolt M6x30 DIN EN ISO 4762 galvanized 8.8 Pc 24
44 |Allen key bolt M6x45 DIN EN ISO 4762 galvanized 8.8 Pc 24
45 |Allen key bolt M8x25 DIN EN ISO 4762 galvanized 8.8 Pc 6
46 (Allen key bolt M8x30 DIN EN ISO 4762 galvanized 8.8 Pc 8
47 (Allen key bolt M8x40 DIN EN ISO 4762 galvanized 8.8 Pc 4
48 |Allen key bolt M8x60 DIN EN ISO 4762 galvanized 8.8 Pc 4
49 |Allen key socket 1/2" 14 mm with cones Pc 2
50 [Allen key socket 1/2" Hexagon socket 9-pieces. 4-19 mm Pc 2
51 |[Allen key socket 9-piece 311CV TX8-40 Pc 2
52 |Allen key socket IN19 L-10x140 hexagon socket Pc 2
53 |Allen key socket IN19 L-8x120 hexagon socket Pc 2
54 |Alternator Kubota Pc 2
55 |Aluminium case 570x380x260mm Special model incl. GCS logo Pc 2
56 |Amplifier 1W 1-2,5 GHz external MWPA2-2450 Pc 4
57 |Angle grinder @ 125mm WQ1000 Metabo Pc 3




58 |Angle grinder WX 22-230 Metabo Pc 3
59 [Angle pipe welded Sound absorber Pc 8
60 [Angle sheet Pc 20
71 |Ball head reworked Pc 4
72 |Balltab R 1/4" Typ 33 Pc 2
73 |Ballsleeve 23.10.007 Pc 4
74 Bgnjo coupling 12L- 1/2" Male stud with soft insert seat without swivel nut and Pc 8
olive
75 [Banjo coupling 12L M18x1,5 Pc 4
76 |Banjo coupling 12L-3/8" Pc 20
77 Bgnjo coupling 15L- 1/2" Male stud with soft insert seat without swivel nut and Pe 5
olive
78 [Banjo fitting 8L M12x1,5 Pc 12
79 |Bar Pc 6
80 |Base plate Pc 4
81 |Base plate welded Pc 4
82 (Battery 12V 5Ah Pc 3
83 [Battery disconnector cpl. Pc 2
84 [Battery disconnector with Adapter plate cpl. Pc 4
85 [Battery for remote control 6V 1500mAh Pc 4
86 |Battery Mignon 1,5V AA Pack Pc 6
87 [Battery pole clamp 70 gmm minus Pc 4
88 [Battery pole clamp 70 gmm plus Pc 4
89 (Battery polw clamp M10 with stud Pc 4
90 (Battery polw clamp M10 with stud Pc 4
91 |Bearing block @60x47 ME3 Pc 4
92 |Bearing bush bagger arm Pc 4
93 |Bearing bush bagger arm Pc 4
94 ([Bearing bush for bagger arm Pc 4
95 ([Bearing for rotor incl. grease lines, mounting material Pc 8
96 |[Bearing housing cpl. Pc 2




97 [Bearing unit Pc 8
98 |Bearing unit cpl. Pc 4
99 ([Bearing unit cpl. Intercooler drive Pc 4
100 |Bearing unit f. fan drive Pc 4
101 |Bearing unit f. main drive cpl. Pc 3
102 |Bearing unit @212x162 f. drive pumps Pc 4
103 |bellow V6-0800 Joystick digital J-Stik Oval-Top red Pc 2
104 |Belt pulley double groove Pc 2
105 |Belt tensioner unit complete LH Pc 12
106 |Bit box 31 pieces Bahco Pc 2
107 |Blades 18 mm 1 Pack of 10 Blades Stanley Pc 2
108 |Blind rivet 3x12 mm 100 St. Gesipa Pc 20
109 |Blind rivet 5x20 mm Gesipa Pc 6
110 (Block ball valve 8L BKH Pc 4
111 |Block ball valve cpl. Pc 6
112 |Bolt welded Pc 4
113 |Bolt 113.4.01.00.A Pc 8
114 |Bolt 19 mm x 102 mm galvanized Pc 10
115 (Bolt 750.15.3.01.A Pc 4
116 (Bolt 951.04.08.00.00.A Pc 6
117 |Bolt cutter 460 mm VBW Pc 2
118 |Bolt galvanized Pc 16
119 |Bolt galvanized Pc 8
120 |Bolt M12x1x40 for track plate Pc 80
121 |Bolt @ 100, 254 long for lifting device Pc 4
122 (Bolt @25x106 f. hood Pc 2
123 (Bolt @30x140 connection hood bottom Pc 2
124 |Bolt @35x145 Cover main frame top Pc 4
125 |Bolt @50x125 Joint / cylinder Pc 2




126 |Bolt @50x190 Mainarm cylinder Pc 4
127 |Bolt @50x250 Mainarm cylinder Pc 2
128 |Bolt @50x265 Joint/cylinder Pc 2
129 |Bolt @50x305 Joint/Telescop arm Pc 2
130 |Bolt @50x320 Mainarm Pc 2
131 |Bolt toplink Pc 4
132 |Bolt welded Pc 4
133 |Bolt welded CB3/SB3 Pc 4
134 |Bolt welded CB3/SB3 Pc 4
135 |Bolt welded CB3/SB3 Pc 4
136 |Bolt welded f. dozer blade Pc 2
137 |Bolt welded galvanized Pc 4
138 |Bottle jack hydraulic 8,0t Pc 2
139 |Bottom link bolt Kat3 galvanized Pc 6
140 |Bottom roller Pc 8
141 |Bottom roller @250x380 1 flange Tropic Pc 7
142 |Bottom roller @250x380 2 flange Tropic Pc 5
143 |Bowden cable 1,2 m x &1,5mm hull 1 m long Pc 3
144 |Bracket 300x180 mm galvanized Pc 2
145 |Bracket flange 12L WFS LK35 Pc 4
146 |Bracket welded back repair Pc 40
147 |Bracket welded front repair Pc 40
148 |Break and bypass opening system Pc 2
149 |Breather filter without screen Pc 4
150 [Brush with metal handle holder Briick Pc 2
151 |Bucket cylinder Manipulator Pc 2
152 (Bush Pc 12
153 |Bush Pc 4
154 |Bush Pc 24




155 |Bush 45° Pc 4
156 |Bush 951.0.4.09.00.01 Pc 12
157 |Bush for lifting frame Pc 4
158 |Bush linkage control bar Pc 4
159 [Bush push bar Pc 8
160 |Bushing 30x40x30 mm Pc 12
161 |Bushing 35x45x30 mm Pc 4
162 (Bypass 40°C Typ 112-4050 Pc 4
163 |Bypass pipe Pc 4
175 |Cap nut 12L Pc 8
176 |Cap nut 15L Pc 4
177 |Cap nut 6L Pc 12
178 |Car first aid kit DIN13164 DIN13164-B Pc 2
179 |Cardan shaft complete - shortened Pc 10
180 |Cardan shaft cpl. LZ:735 LG (with SWP) Pc 3
181 |Cardan shaft protection L=320mm outer part Pc 8
215 |Check valve Pc 2
216 |Chisel 3/4" - 16 UNF-2AFFB830 incl. wear washer and nut Pc 2000
217 |Circlip SB47 Pc 5
218 |Clamp 10,5 Frigo 08 for 18,8mm Pc 22
219 |Clamp 12,7 Frigo 10 Pc 14
220 |Clamp 8,2 Frigo 06 Pc 30
221 |Clamp 951.04.01.20.00 Pc 6
222 |Clamp bush 40x50 EG 50 Pc 4
223 |clamp bushing EG 115/100x50 Pc 8
224 |Clamp bushing EG 60/50x30 Pc 8
225 |Clamp Dryer Pc 8
226 |Clamping bar Pc 6
227 |Clamping bolt complete Pc 2




231 |Combination wrench set 12 pieces 6-32 mm Elofort Pc 2
232 |Combined roller bearing 123 mm for Forklift FL3v1.0 Pc 20
249 [Converter cable 1,5m CEE 230V 16A 1P44 Pc 2
250 [Coolant hose 22 x 3,5 mm DIN73411 79 4 bar BD/20°C black Mtr 15
251 |Coolant level switch 1015 (Opener) Pc 2
252 |Cooling gearbox hydraulic Pc 2
253 |Cooling water hose Pc 6
254 |Cooling water hose @70x90 Deutz Pc 4
255 |Copper pipe @ 6x1 Sanco Mtr 8
256 |Copper seal 22x28x1,5 mm DIN EN 7603 Pc 20
257 |Copper sealng ring &30.3 Pc 24
258 |Copper washer 14x20x1,5 mm Pc 4
259 |Corrugated tube @ 17 mm black Mtr 20
260 [Countersunk bolt M4x16 DIN EN ISO 10642 galvanized 10.9 Pc 14
261 |Countersunk bolt M4x6 DIN EN ISO 10642 galvanized 10.9 Pc 14
262 |Countersunk bolt M6x70 DIN EN ISO 10642 galvanized 10.9 Pc 16
263 |Countersunk bolt M8x20 DIN EN ISO 10642 galvanized 10.9 Pc 24
264 |Countersunk bolt M8x25 DIN EN ISO 10642 galvanized 10.9 Pc 16
265 |Coupling 12L Bgr.2 Thread Pc 8
266 |Coupling 12L Bgr.3 Thread Pc 4
267 |Coupling Bgr.1 1G R3/8" @ A-28 Pc 10
268 |Coupling Bgr.2 12L Thread Pc 4
269 |Coupling Bgr.2 IG R3/8" Pc 8
270 |Coupling Bgr.3 12L Pc 2
271 |Coupling Bgr.3 12L Thread Pc 4
272 |Coupling DNP 1/2" flat face Pc 6
273 |Coupling muff DNP 1/2" flat face Pc 6
274 |Coupling size 1 1G 3/8" Pc 10
280 |Cover A/IC Pc 2




281 |Cover drive shaft Pc 4
282 |Cover plate DP 6 Pc 2
283 |Cover plate for balance tank 1 bar Pc 2
284 |Cover plate GD 2D (Double clamp) Pc 4
285 |Cover plate GD 3D (double clamp) Pc 28
286 |Cover plate GD 4D (Double clamp) Pc 4
287 |Crimping tool for cable without insulation Pc 2
288 |Cutting disc 125x1x22 mm Pc 50
289 |Cutting disc 125x3x22 mm Pc 40
290 |Cutting disc 230x3x22 mm A 24 Extra Metal Klingspor Pc 50
291 |Cutting edge incl. mounting material Pc 2
292 |Cylinder arm Pc 2
293 |Deburrer 20,5 mm HSS 3-sharp Ruko Pc 2
294 |Deep groove ball thrust bearing di=30 single action, 51106, SKF Pc 4
295 |Deep grove ball bearing di=40 sealed on both sides 6208 2RS1 Pc 4
296 |Deflection roller cpl. Pc 4




312 |Door glass 210x166x12 mm Door winch Pc 4
313 [Door hinge MOC3v1.1 cpl. with bolts Pc 16
314 [Door lock (inner part) Pc 16
315 [Door lock (outer part) Pc 6
316 [Door lock with handle cpl. Pc 8
317 |Double clamp @ 12 mm Bg.1 112/12 PP Pc 20
318 |double clamp @ 20mm Bg.3 Pc 16
319 |Double clamp @ 22 mm Bg.3 (322/22 PP) Pc 16
320 |Double clamp & 25 mm Bg.3 (325/25 PP) Pc 16
321 |Double clamp & 28 mm Bg.4 (428/28 PP) Pc 4
322 |Double joint SF1100 Pc 6
323 [Double open end wrench 36x41 mm No. 6 Gedore Pc 2
324 |Double open end wrench 46x50 mm No. 6 Gedore Pc 2
325 [Doublemagnetic PVHC 24V for Sauer Danfoss control block Pc 2
326 |Dozer blade Pc 2

327 |Drain plug 1/2" Pc 24
328 [Drain plug 1/4" Pc 12
329 |Drain plug M16x1 Pc 16
330 |Drain valve Pc 4
331 [Drive ECU programmed Pc 2

332 [Drive flange Size 420 Pc 2

333 [Drive gear Pc 10
334 [Drive shaft 1 3/4" Z6 Pc 2
335 [Drive unit 2.Gear Drive motor Typ 3 (ca.3t) 2012 R44 Pc 4
336 [DriveECU programmed Pc 1

337 |Dust cap for N- and PL-Sockets Pc 6
338 |Dustpan metal with wooden handle black Briick Pc 2




339 [ECU CVS Generation 3 - programmed Pc 4
340 |ECU Deutz EMR2 Pc 2
341 |Elbow bulkhead coupling 12L M18x1,5 Pc 12
342 (Elbow bulkhead coupling 8L M14x1,5 Pc 8
343 [Elbow coupling 8L Pc 12
344 [Elbow sheet reinforced Pc 8
345 [Electric dirt indicator suction filter Pc 11
346 |Electric pliers 220 mm HaWe Pc 2
347 |Electrical replacement parts kit Pc 3
348 [Electrode 2,5x350 mm MTC RR6 1 Pck.= 4,4 kg Pc 4
349 (Electrode 3,25x350 mm DUR 59 for hardfacing 1 Pck.= 4 kg Pc 2
350 [Electrode 3,25x350 mm MTC RR6 1 Pck.= 4 kg Pc 6
351 |Electromagnet f. axial piston motor/pump (without core tube) GRCA-G-24V Pc 7
352 |Emergency stop switch 1 NO, 1 NC, red LED, solder terminal, black indikator Pc 8
353 [Emission jet rectangular Pc 5
354 Energy chain 1008mm Links 18 / 18 Divider /1 Set connection element Pe 5
2606.34PZB.A2
355 [Energy chain 225 parts Pc 4
356 Energy chain 728mm Links 13 / 14 Divider /1 Set connection element Pe 5
2606.34PZB.A1
357 Energy chain 728mm Links 13/ 14 Divider /1 Set connection element Pc 5
2606.34PZB.A2
358 |Energy chain telescopic antenna mast Pc 4
359 |Engine oil 20 L TITAN UNIMAX PLUS MC 10W-40 Ltr 600
360 [Engine oil 20L Titan Universal XT 20W-50 Ltr 220
361 [Engine oil filter BF6M1013 spare filter Spin-on Qil filter Pc 2
362 |E-stop protective shroud yellow, IP40 Pc 8
363 |Exhaust cpl. Pc 2
364 [Exhaust holder welded Pc 24
365 |Exhaust pipe welded Pc 4
366 [Expansion tank welded f. cooling water Pc 2
367 |External pipe Outer part Pc 6




368 |Extinguisher 6 kg DIN EN 3 PD 6 GA Gloria EDE Pc 6
369 |Eye bolt 405 mm galvanized Pc 8
370 [Eye bolt M16x200 DIN 444 Thread 70mm type B galvanized 8.8 Pc 4
371 |Eye bolt M16x230 DIN 444 8.8 Pc 8
372 [Fan flange Pc 2
373 |Fan repair kit fan blade KS S50 D800 C220/9 Pc 12
374 |Fastener block Pc 4
375 |Felt ring 110x90x8,5 mm M5 quality 219 white spec.0,28 white Pc 10
376 [Fender steel housing centre Pc 6
377 [Fender steel housing |h Pc 6
378 [Fender steel housing rh Pc 6
379 [Ferrule (cutting ring) 12L Pc 6
380 [Ferrule (cutting ring) 15L Pc 4
381 [Ferrule (cutting ring) 6L Pc 12
382 [FF coupling size 3 IG R1/2" 38mm Pc 8
383 [File flat 250 / 10" with handle blow 2 grade Pc 2
384 (File round 250 / 10" with handle blow 2 grade Pc 2
385 |File square 250 / 10" with handle blow 2 grade Pc 2
386 [Filter cartridge prefilter water separator BF6M1013FC Pc 2
387 [Filter wrench Pc 4
388 [Fire extinguisher holder Gloria Pc 12
389 [Fitting 1 1/16 -10 0° expansion valve Pc 8
390 |Fitting 1/2" 40 mm Pc 4
391 |Fitting 1/2" Bgr.3 Flat face couple under pressure Pc 8
392 (Fitting 3/4"-08 90° Condenser/compressor Pc 3
393 [Fitting 5/8"-06 0° Expansion valve Pc 8
394 |Fitting 5/8"-06 90° Pc 6
395 (Fitting 7/8"-10 90° Compressor Pc 8
396 (Fitting IG 3/8" Bgr.2 flat face couple under pressure Pc 8




397 [Fitting straight 6 mm L1=30 mm Pc 8
398 |Fixcamera with zoom SCO-2120R 12x zoom with IR-lights Pc 2
399 [Fixed camera Fixed zoom camera with IR lights without foot, with connector Pc 2
400 |Fixing plate centre Pc 16
401 |Fixing plate |h Pc 4
402 |Fixing plate rh Pc 4
403 |Fixing sheet welded stub protection Pc 6
404 |Flange bush 80x85/100x80/2,5 Pc 4
405 |Flange f. turbo clutch @180x28 Pc 4
406 |Flange F280 Pc 8
407 |Flange Flange Element Form Nr: 48685 Pc 8
408 |Flangeplate lifting device part 1, @ 250, 20 thick Pc 4
409 [Flat chisel 300x30 mm Rennsteig Pc 2
410 |flat plug 1,5-2,5 gmm 6,3x0,8 mm not isolated, Klauke Pc 2
411 |Flat plug housing 6,3 mm 6-pin Pc 2
412 |Flexible pick-up tool 525 mm Pc 2
413 |Foam rubber profile 5x15 mm Square profile one-sided self-adhesive black Mtr 39
414 |Frame push bar welded width 275 Pc 6
415 |Friction bush @34x@30x25 PAP 3025 P10 Pc 8
416 |Front ledge in front Pc 6
417 |Front power lift CAT | 8kN Pc 2
418 |Fuel filter Fuel filter for Kubota V2403 Pc 6
419 |Fuel hose @ 5 mm Mtr 4
420 |Fuel prefilter cpl. BFBM1015 Pc 8
421 |Fuel tank cap B50 A ML NIRO Pc 2
422 |Funnel 150 mm Pressol Pc 2
423 |Fuse 125A pink Pc 5
424 |Fuse insert 30A Pc 5
425 |Gap sealing tape 80K 30x12 mm Mtr 1




426 |Gap sealing tape 8x2 mm Mtr 5
427 |Gas compression spring 08/18-200-500-150N WG-WG Pc 10
428 |Gas spring 06/15-70-225 150N Pc 4
429 |Gauge @ 63 mm 0-100 bar Pc 4
430 |G-Clamp TG 15 B 5 Bessey Pc 4
431 |Gear oil 20L Titan ATF 4000 Ltr 60
432 |Gear pump Pc 4
433 |Gear pump cpl. premounted Pc 4
434 |Gearbox control arm welded Pc 3
435 |Gearbox cpl. i=1,93 : 1 Pc 4
436 (Gearbox i=2,10:1 T100 Pc 2
437 |Gearbox i=1,93:1 Pc 2
438 |Gearbox linkage cpl. Pc 4
439 |Gearbox oil 20L high performance Renolin Unisyn XT 220 Ltr 60
440 |Gearbox PK3 with clutch Pc 2
441 |Gearbox plate 1 Pc 8
442 |Gearbox SPD7 with SAE4 Pc 2
443 |Generator 9,5 kVA three phase w. isolation monitor Pc 3
444 |Grab cylinder for gripping plier Pc 4
445 |Grease bolt M16x35 Pc 8
446 |Grease bolt M20x30 galvanized Pc 4
447 |Grease gun cpl. vz. 500 ccm Pressol Pc 6
448 |Grease nipple Pc 3
449 |Grease nipple M10x1 DIN 71412 H1 Pc 40
450 |Grease nipple M6x1 90° Pc 50
451 |Grease nipple M6x1 DIN 71412 Pc 22
452 |Grease nipple M6x1 DIN 71412 B 45° Pc 12
453 |Grinding disc 125x22 mm K40 Grinding head Pc 60
454 |Grinding disc 125x6x22 mm Pc 30




455 |Grinding disc 230x8x22 mm Pc 10
456 |Grinding insert 40 x 15 x 6 mm Korn 60 Klingspor Pc 2
457 |Grinding insert @ 20 mm P120 Pc 4
458 |Grinding insert @ 20 mm P60 Pc 2
459 |Grinding insert @ 20 mm P80 Pc 4
460 |Grinding insert @ 30 mm P120 Pc 2
461 |Grinding insert @ 30 mm P60 Pc 4
462 |Grinding insert @ 30 mm P80 Pc 2
463 |Grinding insert @ 40 mm P60 Pc 2
464 |Grinding insert @ 60 mm P40 Pc 2
465 |Grinding stone @ 10x20 mm Pc 2
466 |Grinding stone @ 13x25 mm Pc 2
467 |Grinding stone @ 16x32 mm Pc 2
468 |Grinding stone @ 25x32 mm Pc 2
469 |Grinding stone @ 32x20 mm Pc 2
470 |Grommet @ 13 mm double sided open Pc 10
471 |Grounding cable 50 gmm 4 m long cpl. Pc 2
472 |Guide wheel unit B1 cpl. GCS-200 Pc 4
473 |Gum protection cap starter Starter Pc 8
474 |Gummetal buffer @ 50x17 mm M10x28 NK medium D Pc 8
475 |Half flange 6000 psi 1" SAE J 518 C /SO 6162 FLH 6000 PSI R 1 Pc 20
476 |Hammer 500 g DIN 1041 with wood handle HaWe Pc 2
477 |Hammer 60 mm Tubular steel handle recoilless Halder Pc 2
478 |Hand brush Coco raw 28cm Bruck Pc 2
479 [Hand pump cpl. reworked Pc 2
480 |Hand pump, modified version Pc 2
481 |Hand riveter set in transparence box HaWe Pc 2
482 |Handle holder 77.5 mm L=100 mm Pc 6
483 |Handwheel for telescopic antenna mast ATM120.1 Pc 4




484 |Harness PSU - FMX display - DI3 display (MOC3) Pc 4

485 |Hazard sticker breathing hazard Pc 20
486 |Head light H3 Pc 27
487 |Heater A/C Waeco FreshJet 1700 Pc 2

488 |Heater/aircondition unit after reconstruction Pc 3

489 |Hexagon bolt M10x20 DIN EN ISO 4017 galvanized 8.8 Pc 2

490 |Hexagon bolt M10x25 DIN EN ISO 4017 galvanized 8.8 Pc 12
491 |Hexagon bolt M10x30 DIN EN ISO 4017 galvanized 8.8 Pc 54
492 |Hexagon bolt M10x35 DIN EN ISO 4017 galvanized 8.8 Pc 44
493 |Hexagon bolt M10x40 DIN EN ISO 4017 galvanized 8.8 Pc 40
494 |Hexagon bolt M10x45 DIN EN ISO 4017 galvanized 10.9 Pc 8

495 |Hexagon bolt M10x45 DIN EN ISO 4017 galvanized 8.8 Pc 18
496 |Hexagon bolt M10x55 DIN EN ISO 4017 galvanized 8.8 Pc 12
497 |Hexagon bolt M10x70 DIN EN ISO 4014 galvanized 8.8 Pc 40
498 |Hexagon bolt M12x20 DIN EN ISO 4017 galvanized 8.8 Pc 16
499 |Hexagon bolt M12x25 DIN EN ISO 4017 galvanized 8.8 Pc 20
500 [Hexagon bolt M12x30 DIN EN ISO 4017 galvanized 10.9 Pc 16
501 [Hexagon bolt M12x30 DIN EN ISO 4017 galvanized 8.8 Pc 4

502 |Hexagon bolt M12x40 DIN EN ISO 4017 galvanized 8.8 Pc 202
503 [Hexagon bolt M12x45 DIN EN ISO 4017 galvanized 8.8 Pc 150
504 |Hexagon bolt M12x50 DIN EN ISO 4017 galvanized 8.8 Pc 48
505 [Hexagon bolt M12x55 DIN EN ISO 4017 galvanized 8.8 Pc 66
506 [Hexagon bolt M14x55 DIN EN ISO 4017 galvanized 8.8 Pc 50
507 [Hexagon bolt M14x70 DIN EN ISO 4017 galvanized 8.8 Pc 16
508 |Hexagon bolt M16x130 blank 10.9 Pc 36
509 [Hexagon bolt M16x30 DIN EN ISO 4017 galvanized 8.8 Pc 24
510 |Hexagon bolt M16x35 DIN EN ISO 4017 galvanized 8.8 Pc 4

511 [Hexagon bolt M16x45 DIN EN ISO 4017 galvanized 8.8 Pc 18
512 [Hexagon bolt M16x50 DIN EN ISO 4017 galvanized 10.9 Pc 150




513 [Hexagon bolt M16x50 DIN EN ISO 4017 galvanized 8.8 Pc 18
514 |Hexagon bolt M16x55 DIN EN ISO 4014 galvanized 10.9 Pc 600
515 |Hexagon bolt M16x55 DIN EN ISO 4017 galvanized 8.8 Pc 12
516 |Hexagon bolt M16x60 ISO 4014 blank 10.9 Pc 24
517 [Hexagon bolt M16x65 DIN EN ISO 4017 galvanized 8.8 Pc 34
518 [Hexagon bolt M16x70 DIN EN ISO 4017 galvanized 10.9 Pc 2

519 |Hexagon bolt M16x70 DIN EN ISO 4017 galvanized 8.8 Pc 20
520 |Hexagon bolt M16x75 DIN EN ISO 4017 galvanized 8.8 Pc 56
521 |Hexagon bolt M16x80 DIN EN ISO 4017 galvanized 8.8 Pc 8

522 [Hexagon bolt M16x90 DIN EN ISO 4017 galvanized 8.8 Pc 12
523 [Hexagon bolt M20x1,5x70 DIN EN ISO 8765 blank thread rerolled 10.9 Pc 192
524 [Hexagon bolt M20x100 DIN EN ISO 4014 galvanized 8.8 Pc 64
525 |Hexagon bolt M20x40 DIN EN ISO 4017 galvanized 8.8 Pc 4

526 |Hexagon bolt M20x45 galvanized 8.8 Pc 16
527 |Hexagon bolt M20x60 DIN EN ISO 4017 galvanized 8.8 Pc 64
528 [Hexagon bolt M20x70 DIN EN ISO 4017 galvanized 8.8 Pc 32
529 [Hexagon bolt M5x14 DIN EN ISO 4017 galvanized 8.8 Pc 32
530 |Hexagon bolt M5x16 DIN EN ISO 4017 galvanized 8.8 Pc 18
531 |Hexagon bolt M6x16 DIN EN ISO 4017 galvanized 8.8 Pc 28
532 [Hexagon bolt M6x20 DIN EN ISO 4017 galvanized 8.8 Pc 20
533 |Hexagon bolt M6x25 DIN EN ISO 4017 galvanized 8.8 Pc 16
534 [Hexagon bolt M6x45 DIN EN ISO 4017 galvanized 8.8 Pc 4

535 [Hexagon bolt M6x60 DIN EN ISO 4017 galvanized 8.8 Pc 8

536 |Hexagon bolt M6x70 DIN EN ISO 4017 galvanized 8.8 Pc 4

537 |Hexagon bolt M8x20 DIN EN ISO 4017 galvanized 8.8 Pc 40
538 [Hexagon bolt M8x25 DIN EN ISO 4017 galvanized 8.8 Pc 108
539 [Hexagon bolt M8x30 DIN EN ISO 4017 galvanized 8.8 Pc 12
540 [Hexagon bolt M8x35 DIN EN ISO 4017 blank 10.9 Pc 100
541 [Hexagon bolt M8x35 DIN EN ISO 4017 galvanized 8.8 Pc 12




542 |Hexagon bolt M8x45 DIN EN ISO 4017 galvanized 8.8 Pc 4
543 |Hexagon bolt M8x50 DIN EN ISO 4017 blank 10.9 Pc 4
544 |Hexagon bolt M8x50 DIN EN ISO 4017 galvanized 8.8 Pc 8
545 [Hexagon bolt M8x60 DIN EN ISO 4017 galvanized 8.8 Pc 22
546 [Hexagon bolt M8x80 DIN EN ISO 4017 galvanized 8.8 Pc 12
547 [Hexagon bolt M8x90 ISO 4017 galvanized 8.8 Pc 6
548 [Hexagon nut M10 DIN EN ISO 4032 galvanized 8 Pc 32
549 |Hexagon nut M12 DIN EN ISO 7042 self locking galvanized 10 Pc 16
550 |Hexagon nut M14 DIN EN ISO 7042 self locking galvanized 10.9 Pc 150
551 [Hexagon nut M16 DIN EN ISO 4032 galvanized 8 Pc 20
552 [Hexagon nut M16 DIN EN ISO 7042 self locking galvanized 8 Pc 264
553 |Hexagon nut M20 DIN EN ISO 7042 self locking galvanized 8 Pc 80
554 [Hexagon nut M24 ISO 4032 galvanized 8 Pc 8
555 [Hexagon nut M30x2 DIN EN ISO 10511 self locking galvanized 8 Pc 4
556 |Hexagon nut M4 DIN EN ISO 7042 self locking galvanized 8 Pc 8
557 [Hexagon nut M6 DIN EN ISO 7042 self locking galvanized 8 Pc 28
558 [Hexagon nut M8 DIN EN ISO 4032 galvanized 10 Pc 100
559 [Hexagon nut M8 DIN EN ISO 7042 self locking galvanized 8 Pc 24
560 [High pressure hose @ 8.6 mm x @ 4 mm 280 bar for grease Mtr 25
561 [Holder Pc 4
562 [Holder Pc 2
563 [Holder bearing device auxulliary drive Pc 4
564 [Holder chisel Ih welded reinf. Pc 100
565 [Holder chisel rh welded reinf. Pc 100
566 |Holder chisel welded reinf. Pc 100
567 |Holder disrupter complete Pc 2
568 [Holder engine oil drain welded Pc 4
569 |Holder f. drive shaft + toplink cpl. Pc 2
570 |Holder front camera cpl. Pc 2




571 [Holder telescope/cable duct Pc 4
572 |Holder video antenna Pc 4
573 [Holding clamp f. BF8M1015 Pc 8
574 [Holding clamp for air tank 40 L Pc 4
575 [Holding valve SL 2-/ZAL-0-B 4/190-BL-0-A 4/190 Pc 6
576 |Hollow punch 14 mm Alarm Pc 2

577 [Hood welded Pc 1

578 |Hopper set Plastic 4-parts Pressol Pc 2

579 |Horn Mine (horn FC9) 24V Pc 4
580 [Hose clamp @ 130-140 mm Pc 8
581 [Hose clamp @ 130-150/12 SGS C7 W1 Pc 24
582 |Hose clamp @ 162-174 mm GBS M 162-174 / 30 W 2 SK Pc 18
583 [Hose clamp @ 37-40 mm GBS 37-40/ 18 W2 SK Pc 6
584 [Hose clamp @ 40-60/12 SGS Pc 14
585 [Hose clamp @ 79-85 mm GBS M 79-85 / 25 W2 Pc 2
586 [Hose clamp & 80 mm Pc 4
587 [Hose clamp & 84 mm Pc 10
588 |Hose clamp @ 97-104 mm GBS M 97-104 / 25 W2 SL Pc 12
589 [Hose clamp SGS & 100-120/12 C7 W1 Pc 20
590 [Hose clamp SGS & 10-16/9 DIN 3017 Pc 2

591 [Hose clamp SGS @ 12-22/9 Pc 20
592 |Hose clamp SGS @ 20-32/9 Pc 8
593 [Hose clamp SGS @ 50-70/12 DIN 3017 Pc 10
594 [Hose holder @ 9 mm Pc 28
595 |Housing welded Pc 2

596 [Hub S5 SAE-BB 29618.0000 axial piston pump right drivepump 1 Pc 2

597 [Hydr. cylinder 40/22-125-325-G1/4" Top link Pc 4
598 [Hydr. cylinder 40/30-700-920-G1/4" telescope cylinder Pc 4
599 [Hydr. cylinder 50/30-355-665-G3/8" bucket cylinder Pc 3




600 [Hydr. cylinder 60/35-440-645-G3/8" dipper cylinder Pc
601 [Hydr. cylinder 63/40-185-410 G 1/4" Pc
602 [Hydr. cylinder 80/40-250-470-G3/8" adjusting cylinder Pc
603 [Hydr. cylinder 80/40-350-560-G3/8" main boom cylinder Pc
604 [Hydr. cylinder 90/40-270-592 EBL-G3/8" Top link Pc
605 |Hydr. cylinder cpl. Pc
606 |Hydr. cylinder cpl. Pc
607 |Hydr. Cylinder HZD-GZ 25/16-55 Hub-152 EBL-M12x1,5 Pc
608 [Hydr. hose 1SN DN10 1000 mm DKOL12L/DKOL12L 90° Pc
609 [Hydr. hose 1SN DN10 1200 mm DKOL12L/DKOL12L 90° Pc
610 [Hydr. hose 1SN DN10 2500 mm DKOL12L/DKOL12L 90° Pc
611 |Hydr. hose 1SN DN10 2850 mm DKOL12L/DKOL12L 90° Pc
612 |Hydr. hose 1SN DN10 3350 mm DKOL12L/DKOL12L 90° Pc
613 |Hydr. hose 1SN DN10 3750 mm DKOL12L/DKOL12L 45° Pc
614 [Hydr. hose 1SN DN10 450 mm DKOL12L/DKOL12L 90° Pc
615 [Hydr. hose 1SN DN10 630 mm DKOL12L/DKOL12L 45° Pc
616 [Hydr. hose 1SN DN10 900 mm DKOL12L/DKOL12L 90° Pc
617 |Hydr. hose 1SN DN12 1190 mm DKOL15L/DKOL15L 90° wrapped Pc
618 [Hydr. hose 1SN DN12 1950 mm DKOL15L/DKOL15L 90° wrapped Pc
619 |Hydr. hose 1SN DN12 400 mm DKOL15L/DKOL15L 90° Pc
620 [Hydr. hose 1SN DN12 600 mm DKOL15L/DKOL15L 90° Pc
621 [Hydr. hose 1SN DN16 1640 mm DKOL18L/DKOL18L 90° Pc
622 [Hydr. hose 1SN DN16 1900 mm DKOL18L/DKOL18L 90° Pc
623 |Hydr. hose 1SN DN16 2280 mm DKOL18L/DKOL18L 90° Pc
624 |Hydr. hose 1SN DN16 2500 mm DKOL18L/DKOL18L Pc
625 |Hydr. hose 1SN DN16 2700 mm DKOL18L/DKOL18L Pc
626 [Hydr. hose 1SN DN16 530 mm DKOL18L/DKOL18L 90° wrapped Pc
627 [Hydr. hose 1SN DN16 6200 mm DKOL18L/DKOL18L 90° Pc
628 [Hydr. hose 1SN DN16 650 mm DKOL18L/DKOL18L 45° Pc




629 |Hydr. hose 1SN DN16 6550 mm DKOL18L/DKOL18L 45° Pc 4
630 |Hydr. hose 1SN DN16 700 mm DKOL18L/DKOL18L Pc 4
631 |Hydr. hose 1SN DN20 1330 mm DKOL22L/DKOL22L 45° Pc 4
632 [Hydr. hose 1SN DN20 1380 mm DKOL22L/DKOL22L 90° Pc 4
633 [Hydr. hose 1SN DN20 4000 mm DKOL22L/DKOL22L Pc 2
634 |Hydr. hose 1SN DN20 820 mm DKOL22L/DKOL22L Pc 4
635 |Hydr. hose 1SN DN20 820 mm DKOL22L/DKOL22L 90° Pc 4
636 |Hydr. hose 1SN DN20 900 mm DKOL22L/DKOL22L 90° Pc 4
637 |Hydr. hose 1SN DN20 920 mm DKOL22L/DKOL22L Pc 5
638 [Hydr. hose 1SN DN25 1100 mm DKOL28L/DKOL28L 90° Pc 4
639 [Hydr. hose 1SN DN25 1150 mm CEL28L 90°/SAE 1" Pc 4
640 |Hydr. hose 1SN DN25 1320 mm DKOL28L/DKOL28L 90° wrapped Pc 4
641 |Hydr. hose 1SN DN25 1550 mm DKOL28L/DKOL28L 90° Pc 4
642 |Hydr. hose 1SN DN25 1560 mm DKOL28L/DKOL28L 90° Pc 4
643 |Hydr. hose 1SN DN25 1800 mm DKOL28L/DKOL28L 90° Pc 4
644 [Hydr. hose 1SN DN25 550 mm DKOL28L/DKOL28L 90° Pc 4
645 [Hydr. hose 1SN DN25 850 mm DKOL28L/CEL28L wrapped Pc 4
646 |Hydr. hose 1SN DN25 920 mm DKOL28L/DKOL28L 45° Pc 4
647 |Hydr. hose 1SN DN32 1110 mm DKOL35L/DKOL35L 90° Pc 4
648 |Hydr. hose 1SN DN32 1590 mm DKOL35L/DKOL35L 90° Pc 4
649 |Hydr. hose 1SN DN32 780 mm DKOL35L/DKOL35L 90° Pc 4
650 [Hydr. hose 1SN DN40 1350 mm DKOL42L/DKOL42L Pc 4
651 [Hydr. hose 1SN DN40 1620 mm DKOL42L/DKOL42L 90° Pc 4
652 |Hydr. hose 1SN DN40 1980 mm DKOL42L/DKOL42L 90° Pc 4
653 |Hydr. hose 1SN DN40 380 mm DKOL42L/DKOL42L 45° Pc 4
654 |Hydr. hose 1SN DN6 1000 mm DKOLS8L/DKOLSL 90° wrapped Pc 4
655 |Hydr. hose 1SN DN6 1130 mm DKOLS8L/DKOLS8L 45° Pc 6
656 |Hydr. hose 1SN DN6 1300 mm DKOLS8L/DKOLS8L 90° Pc 12
657 |Hydr. hose 1SN DN6 1950 mm DKOLS8L/DKOLS8L Pc 4




658 |Hydr. hose 1SN DN6 420 mm DKOLS8L/DKOLS8L 90° Pc
659 |Hydr. hose 1SN DN6 430 mm DKOLS8L/DKOLS8L 90° Pc
660 [Hydr. hose 1SN DN6 600 mm DKOL8L/DKOLS8L Pc
661 [Hydr. hose 1SN DN8 1600 mm DKOLS8L/DKOLSL 90° Pc
662 [Hydr. hose 1SN DN8 350 mm DKOL10L/DKOL10L Pc
663 [Hydr. hose 1SN DN8 370 mm DKOL10L/DKOL10L 90° Pc
664 [Hydr. hose 1SN DN8 380 mm DKOL10L/DKOL10L Pc
665 |Hydr. hose 1SN DN8 550 mm DKOL10L/DKOL10L 90° Pc
666 [Hydr. hose 20.02.01.16.0880.F Pc
667 [Hydr. hose 20.02.01.16.1280.F Pc
668 [Hydr. hose 20.02.01.16.1730.F Pc
669 |Hydr. hose 20.02.02.20.4450.F Pc
670 |Hydr. hose 20.02.02.20.4500.F Pc
671 |Hydr. hose 20.02.12.08.0380.B Pc
672 |Hydr. hose 20.02.12.08.0500.B Pc
673 [Hydr. hose 20.02.12.08.0900.B.S Pc
674 [Hydr. hose 20.02.12.12.0940.A Pc
675 |Hydr. hose 20.02.12.12.1400.A Pc
676 |Hydr. hose 20.02.12.12.1660.A Pc
677 |Hydr. hose 20.02.12.18.0880.A Pc
678 |Hydr. hose 20.02.12.18.1370.A Pc
679 [Hydr. hose 20.02.12.18.1710.A Pc
680 [Hydr. hose 20.02.12.18.3750.A Pc
681 |Hydr. hose 20.02.12.18.4700.B Pc
682 |Hydr. hose 20.02.14.08.0540.B Pc
683 |Hydr. hose 20.02.14.12.0370.B Pc
684 |Hydr. hose 20.02.15.12.0450.B Pc
685 [Hydr. hose 20.02.15.12.0580.B Pc
686 [Hydr. hose 20.02.15.12.1050.A Pc




687 |Hydr. hose 20.02.15.28.1300.A Pc 1
688 |Hydr. hose 2SCP DN6 230 mm DKOL6L/DKOL6L 90° Pc 4
689 [Hydr. hose 2SCP DN6 300 mm DKOL8L/DKOLS8L 90° Pc 4
690 [Hydr. hose 2SN DNO06 1000 mm CELB8L/CELS8L wrapped Pc 10
691 [Hydr. hose 2SN DNO06 2100 mm CEL8L/DKOLS8L 90° Pc 6
692 |Hydr. hose 2SN DN06 240 mm DKOLS8L/RNM12- steel coll Pc 6
693 |Hydr. hose 2SN DN06 360 mm DKOL8L/RNM12- Stahlspirale Pc 6
694 [Hydr. hose 2SN DN06 500 mm DKOLS8L/RN1/4" steel coil Pc 6
695 [Hydr. hose 2SN DNO06 610 mm DKOLB8L/RN1/4" steel coil Pc 6
696 [Hydr. hose 2SN DNO0O6 850 mm CELS8L/CELSL wrapped Pc 6
697 [Hydr. hose 2SN DN10 1000 mm CEL12L/CEL12L wrapped Pc 6
698 [Hydr. hose 2SN DN10 1025 mm DKOS14S/DKOS14S 90° Pc 6
699 |Hydr. hose 2SN DN10 1150 mm CEL12L/CEL12L 90° wrapped Pc 4
700 |Hydr. hose 2SN DN10 1200 mm DKOL12L/DKOL12L 90° Pc 4
701 |Hydr. hose 2SN DN10 1270 mm DKOL12L/DKOL12L 90° Pc 4
702 [Hydr. hose 2SN DN10 1300 mm DKOL12L/DKOL12L 90° wrapped Pc 4
703 [Hydr. hose 2SN DN10 1320 mm DKOL12L/DKOL12L 90° Pc 4
704 |Hydr. hose 2SN DN10 1320 mm DKOL12L/DKOL12L 90° wrapped Pc 6
705 [Hydr. hose 2SN DN10 1350 mm DKOL12L/DKOL12L wrapped Pc 4
706 |Hydr. hose 2SN DN10 1400 mm DKOL12L/DKOL12L Pc 8
707 |Hydr. hose 2SN DN10 1400 mm DKOL12L/DKOL12L 90° wrapped Pc 4
708 [Hydr. hose 2SN DN10 1650 mm DKOL12L/DKOL12L wrapped Pc 4
709 [Hydr. hose 2SN DN10 1720 mm DKOL12L/DKOL12L 90° wrapped Pc 4
710 [Hydr. hose 2SN DN10 1900 mm CEL12L/DKOL12L 90° Pc 4
711 |Hydr. hose 2SN DN10 2020 mm CEL12L/DKOL12L 90° Pc 4
712 |Hydr. hose 2SN DN10 2300 mm DKOL12L/DKOL12L 90° Pc 4
713 Hydr. hose 2SN DN10 2650 mm DKOL12L/DKOL12L 45° (off of Pc 4
DKOL12L45° 800 mm wrapped)
714 |Hydr. hose 2SN DN10 2800 mm CEL12L/DKOL12L 90° Pc 4
715 [Hydr. hose 2SN DN10 3950 mm DKOL12L/DKOL12L 90° Pc 4




716 |Hydr. hose 2SN DN10 600 mm DKOL12L/DKOL12L 90° Pc 4
717 |Hydr. hose 2SN DN10 700 mm DKOL12L/DKOL12L wrapped Pc 3
718 |Hydr. hose 2SN DN10 750 mm DKOL12L/DKOL12L 90° Pc 8
719 [Hydr. hose 2SN DN10 750 mm DKOL12L/DKOL12L wrapped Pc 3
720 [Hydr. hose 2SN DN10 800 mm DKOL12L/DKOL12L 90° Pc 4
721 |Hydr. hose 2SN DN10 830 mm DKOS14S/DKOS14S Pc 6
722 [Hydr. hose 2SN DN10 850 mm CEL12L/CEL12L wrapped Pc 8
723 |Hydr. hose 2SN DN10 900 mm DKOL12L/DKOL12L Pc 4
724 |Hydr. hose 2SN DN10 920 mm DKOS14S/DKOS14S 45° Pc 6
725 [Hydr. hose 2SN DN10 990 mm DKOS14S/DKOS14S 90° Pc 6
726 [Hydr. hose 2SN DN12 1000 mm CEL15L/DKOL15L 90° wrapped Pc 2
727 |Hydr. hose 2SN DN12 1960 mm DKOL15L/DKOL15L 90° Pc 2
728 |Hydr. hose 2SN DN12 2160 mm CEL15L/DKOL15L 90° Pc 4
729 |Hydr. hose 2SN DN12 2420 mm CEL15L/DKOL15L 90° Pc 2
730 |Hydr. hose 2SN DN12 2600 mm DKOL15L/DKOL15L 90° Pc 2
731 [Hydr. hose 2SN DN12 600 mm CEL15L/DKOL15L Pc 2
732 [Hydr. hose 2SN DN12 800 mm CEL15L/DKOL15L Pc 2
733 |Hydr. hose 2SN DN12 850 mm CEL15L/CEL15L wrapped Pc 2
734 |Hydr. hose 2SN DN16 1000 mm DKOL18L/DKOL18L 90° Pc 4
735 |Hydr. hose 2SN DN16 1100 mm DKOL18L/DKOL18L Pc 4
736 |Hydr. hose 2SN DN16 1140 mm DKOL18L/DKOL18L 90° Pc 4
737 |Hydr. hose 2SN DN16 1200 mm DKOL18L/DKOL18L 90° Pc 4
738 [Hydr. hose 2SN DN16 1200 mm DKOL18L/DKOL18L 90° wrapped Pc 6
739 |Hydr. hose 2SN DN16 1500 mm DKOL18L/DKOL18L Pc 4
740 |Hydr. hose 2SN DN16 1700 mm DKOL18L/DKO18L 90° Pc 4
741 |Hydr. hose 2SN DN16 2000 mm DKOL18L/DKOL18L 90° Pc 4
742 |Hydr. hose 2SN DN16 2200 mm DKOL18L/DKOL18L 90° wrapped Pc 20
743 [Hydr. hose 2SN DN16 2660 mm DKOL18L/DKOL18L 45° Pc 8
744 [Hydr. hose 2SN DN16 450 mm DKOL18L/DKOL18L 90° Pc 10




745 |Hydr. hose 2SN DN16 450 mm DKOL18L/DKOL18L 90° wrapped Pc
746 |Hydr. hose 2SN DN16 4650 mm DKOL18L/DKOL18L Pc
747 |Hydr. hose 2SN DN16 4700 mm DKOL18L/DKOL18L 90° Pc
748 [Hydr. hose 2SN DN16 500 mm DKOL18L/DKOL18L 90° Pc
749 [Hydr. hose 2SN DN16 580 mm DKOL18L/DKOL18L 90° wrapped Pc
750 |Hydr. hose 2SN DN16 600 mm DKOL18L/DKOL18L 90° wrapped Pc
751 |Hydr. hose 2SN DN16 650 mm DKOL18L/DKOL18L 45° Pc
752 |Hydr. hose 2SN DN16 800 mm DKOL18L/DKOL18L Pc
753 |Hydr. hose 2SN DN16 960 mm DKOL18L/DKOL18L 90° Pc
754 [Hydr. hose 2SN DN20 1600 mm DKOL22L/DKOL22L 45° Pc
755 [Hydr. hose 2SN DN20 1650 mm DKOL22L/DKOL22L 90° Pc
756 [Hydr. hose 2SN DN20 650 mm DKOL22L/DKOL22L 90° Pc
757 [Hydr. hose 2SN DN6 1800 mm DKOLS8L/DKOLS8L wrapped Pc
758 |Hydr. hose 2SN DN6 1890 mm DKOLS8L/DKOLSL 90° Pc
759 |Hydr. hose 2SN DN6 2200 mm DKOLS8L/DKOLSL 90° wrapped Pc
760 [Hydr. hose 2SN DN6 2400 mm DKOLS8L/DKOLS8L 90° Pc
761 [Hydr. hose 2SN DN6 2520 mm DKOLS8L/DKOLS8L 90° Pc
762 [Hydr. hose 2SN DN6 2700 mm DKOLS8L/DKOLS8L Pc
763 |Hydr. hose 2SN DN6 370 mm CEL8L/DKOLS8L 90° wrapped Pc
764 [Hydr. hose 2SN DN6 450 mm DKOLSL/CELS8L wrapped Pc
765 |Hydr. hose 2SN DN6 800 mm DKOLS8L/DKOLS8L 90° wrapped Pc
766 |Hydr. hose 2SN DN6 900 mm DKOLS8L/DKOLSL Pc
767 [Hydr. hose 2SN DN6 950 mm DKOLS8L/CELS8L wrapped Pc
768 |Hydr. hose 4SH DN20 1000 mm DKOS25S/SFS 90° 3/4" wrapped Pc
769 [Hydr. hose 4SH DN20 1750 mm DKOS25S/DK0OS25S 90° wrapped Pc
770 [Hydr. hose 4SH DN20 1950 mm DKOS25S/DK0S25S 90° wrapped Pc
771 [Hydr. hose 4SH DN20 800 mm DKOS25S/SFS 90° 3/4" wrapped Pc
772 |Hydr. hose 4SH DN25 1220 mm DKOS30S/DKOS30S 45° Pc
773 |Hydr. hose 4SH DN25 1350 mm DKOS30S/DKOS30S 45° Pc




774 |Hydr. hose 4SH DN25 1530 mm DKOS30S/SFS 1" 90° Pc 4
775 [Hydr. hose 4SH DN25 1600 mm DKOS30S/SFS 1" 90° Pc 4
776 |Hydr. hose 4SP DN16 2700 mm DKOS20S/DKOS20S Pc 1
777 |Hydr. hose 4SP DN16 2750 mm DKOS20S/SFS 1/2" 90° Pc 4
778 [Hydr. hose 4SP DN16 2930 mm DKOS20S/SFS 1/2" 90° Pc 4
779 |Hydr. hose 4SP DN6 3400 mm DKOS8S/DKOS8S Pc 4
780 [Hydr. hose 4SP DN6 630 mm DKOS8S/CES8S wrapped Pc 4
781 [Hydr. hose 4SP DN6 710 mm DKOS8S/CES8S wrapped Pc 4
782 [Hydr. hose 4SP DN6 740 mm CES8S/DKOS8S 45° wrapped Pc 4
783 [Hydr. hose 4SP DN6 800 mm CES8S/DKOS8S 45° wrapped Pc 4
784 [Hydr. hose set bagger arm Pc 2
785 |Hydr. hose set CB3/SB3 Pc 4
786 |Hydr. hose set high pressure hoses powertrain Pc 2
787 [Hydr. motor 11 ccm/U Pc 2
788 [Hydr. motor MCRN 100 C25 Pc 4
789 [Hydr. pipe 15L bucket cylinder Pc 4
790 [Hydr. pipe 8L Lock Pc 2
791 |Hydr. pipe 8L tongs open / closed Pc 2
792 [Hydr. valve control block cpl. lower Pc 2
793 |Hydr.Zylinder DW cpl. f. top link 110/50-300-695-G3/8" Pc 1
794 [Hydralulic cylinder 20.90.063.35.590.FE Pc 6
795 [Hydralulic cylinder 20.90.080.35.300.2.F Pc 6
796 [Hydraulic cylinder 70/40-200-450-G3/8" with shut-off unit hood Pc 2
797 |Hydraulic cylinder 90/40-230-680-G1/2" Lifting frame Pc 4
798 |Hydraulic filter manipulator arm f. M3 Pc 8
799 |Hydraulic oil 20L Renolin MR 46 MC hydraulic fluid Ltr 360
800 [Hydraulic pipe 12L Pc 4
801 [Hydraulic pipe 12L Pc 4
802 [Hydraulic pipe 12L Pc 4




803 |Hydraulic pipe 12L Pc
804 |Hydraulic pipe 12L L=115 Leg support cylinder Pc
805 [Hydraulic pipe 12L Leak oll Pc
806 [Hydraulic pipe 12L Leak oil Pc
807 [Hydraulic pipe 12L pliers open / closed Pc
808 |Hydraulic pipe 12L pliers rotate Pc
809 |Hydraulic pipe 12L Tele cylinder Pc
810 [Hydraulic pipe 12L Tele Cylinder Pc
811 [Hydraulic pipe 12L tongs rotate Pc
812 [Hydraulic pipe 12L tongs rotate Pc
813 [Hydraulic pipe 12L tongs rotate Pc
814 |Hydraulic pipe 15L bucket cylinder Pc
815 |Hydraulic pipe 15L bucket cylinder Pc
816 |Hydraulic pipe 15L dipper cylinder Pc
817 [Hydraulic pipe 8L gripper open / close Pc
818 [Hydraulic pipe 8L Lock Pc
819 [Hydraulic pipe 8L Lock Pc
820 |Hydraulic pipe 8L Lock Pc
821 |Hydraulic pipe 8L Lock Pc
822 [Hydraulic pipe 8L pliers open / closed Pc
823 [Hydraulic pipe 8L tongs open / closed Pc
824 [Hydraulic pipe bucket cylinder 15L Pc
825 [Hydraulic pipe bucket cylinder 15L Pc
826 |Hydraulic pipe @12x1,5 mm EN10305-4 seamless galvanized Mtr
827 |Hydraulic return line filter f. Manipulator M3 Pc
828 |Hydraulik pipe 8L Lock Pc
829 [Hydraulik tube 951.04.00.00.05 Pc
830 [Hydraulik-pump XV2P/S/11ccm/U left Pc
831 [Hydraulik-pump XV2P/S/11ccm/U left Pc




832 |Ignition switch Pc 4
833 |Ignition switch with start interlock Pc 4
834 [Immersion tube sensor Pc 4
835 |Impact drill SBEV 1000-2 Metabo Pc 3
836 |Impact driver socket 1/2" K 19-17 Gedore Pc 2
837 |Impact driver socket 1/2" K 19-19 Gedore Pc 2
838 [Impact driver socket 1/2" K 19-22 Gedore Pc 2
839 [Impact driver socket 1/2" K 19-24 Gedore Pc 2
840 |Impact driver socket 1/2" K 19-30 Gedore Pc 2
841 [Impact wrench 1/2" 900 Nm, four stage Pc 2
842 [Inline filter return line filter LPF BN/HC 55 E A 20 W 1.0/-B7 Pc 4
843 [Inspection lamp 8 Watt Pc 2
844 [Internal pipe Inner part Pc 6
845 [Joystick V14 (drive) Pc 3
846 |Knife 11 blade width 18 mm HaWe Pc 2
847 [Knotted link chain 25/2,5 mm galvanized Mtr 6
848 [Kompressor Mega 490/50 W Metabo Pc 3
849 |Label Pc 20
850 Lashing belt 5,65 m EN12195-2 with hook 400/800 daN, 35 mm SFH50 daN, Pc 16
STF57 daN
851 [Lashing chain for load securing LC kN: 40 one-piece Pc 8
852 [Lashing point quick changing plate Pc 4
853 Lashing strap 0,4/7,6m with hooks, 2000/4000 daN, EN 12195-2, SHF50 Pc 20
daN, ST daN
854 [LED Beacon orange with connector Pc 8
855 |LED Beacon red with connector Pc 8
856 |LED penlight with tripod MaxLife Stanley incl. battery and charger Pc 2
857 [LED working light Hella Power Beam 1000 Pc 8
858 [Ledge Pc 6
859 [Ledge Pc 6
860 [Ledge Pc 3




861 [Ledge for splashback flail Pc 20
862 [Level indicator incl. Thermometer Stauff SNA 127 B/ S/ T /12 Pc 6
863 [Level sensor hydraulic oil with cable Pc 6
864 |Level switch KNS-A-318 Pc 4
865 [Lever welded Pc 4
866 [Lifting frame complete Pc 2
867 |Lifting frame fixing cpl. Pc 4
868 [Lifting shoe Pc 4
869 [Loading ramps 10t Pc 4
870 [Locating pin with nut M20 Pc 2
871 [Loose bearing Pc 4
872 |Lubrication line MW240 Pc 4
873 |Magnetic lifter 460 mm Pc 2
874 |Main drive shaft cpl ECO/SD15 Pc 4
875 [Main ECU M-100 programmed Pc 4
876 [Main wiring loom ME1 Pc 3
877 [Manifold mainbody Pc 2
878 |Manual pump complete BF8M1015 Pc 2
879 [Manual pump for 20L Canister Pc 2
880 |Measuring cup 0,5 | Pressol Pc 2
881 [Measuring cup 1,0 | Pressol Pc 2
882 [Measuring junction 12L M16x2 SMK20-12L-PK Pc 4
883 [Measuring junction 8L M16x2 Pc 22
884 [Measuring junction T-MA-M16x2 G-L12 Pc 2
885 [Measuring junktion 10L M16x2 Minimess Pc 2
886 |Measuring stick 2 m BMI 16 mm wide Pc 5
887 [Medium duty latch with a safety gear Pc 20
888 |Metal clamp profil 5-6 mm GRE1644 black Mtr 5
889 [Metal saw 470 mm Bahco Pc 2




890 [Mini-active-loudspeaker incl. amplifier / switch-mode power supply Pc 4
891 [Mounting foot round witout cable with FME-connection Pc 8
892 [Mudguard for MOC3 Pc 4
893 [Multimeter with heat indicator MY 64 Hesse Pc 2
894 [Multiport joint 2-ways 1/8" (3/8") - 3/8" MRF 994510-C Pc 4
895 [Multiport swivel 7 fold Pc 6
896 [Nail bar 700x20 mm forged Muller Pc 2
897 [Nord-Lock washer M10 Pc 64
898 [Nord-Lock washer M16 Pc 168
899 [Nord-Lock washer M20 Pc 328
900 [Nord-Lock washer M8 Pc 162
901 [Oil Cooler T2 with electric fan 24V Pc 2
902 (Oil drain basin 17 | Pc 2
903 |Qil filter element 0100RK 010 MM Pc 6
904 |Qil filter for Kubota V2403 Pc 6
905 |Oil level boss G 1/2" Pc 4
906 [Oil pump cpl. with pulley, bearing device, mounting material Pc 10
907 |Qil/air cooler TL6 without oil engine Pc 4
908 (OQilfilter for Generator Hatz 1B40 5,5 kVA Pc 4
909 [One-hand coupling 1/2" outside Pc 4
910 [Open-end wrench set 12-tlg 6-32 mm Elofort Pc 2
911 |Open-ended wrench 55 mm DIN 894 WGB Pc 2
912 [O-ring 10,00 x 1,50 Pc 10
913 [O-ring 100,00 x 3,50 Pc 8
914 |O-ring 101,27 x 2,62 DIN ISO 3601 Pc 20
915 |0-ring 125,00 x 2,50 DIN ISO 3601 Pc 14
916 |O-ring 150,00 x 4,00 FPM80 Pc 2
917 |O-ring 18,66 x 3,53 1/2" SAE NBR90 Shore Pc 10
918 |O-ring 23,70 x 3,00 Pc 14




919 |0O-ring 23,81 x 2,62 DIN ISO 3601 Pc 10
920 [O-ring 32,90 x 3,53 1" SAE NBR90 Shore Pc 48
921 [Outer glass Speedglas 9100V outside Pc 20
922 |Overrun device MOC-Trailer GA 2500-3500 kg S 150 kg AL-KO 351 VB-2 Pc 4
923 [Parallel key 20x12x50 DIN 6885 blank Pc 4
924 (Parallel key 25x14x63 DIN 6885 blank Pc 22
925 |Parallel vice 150mm Wabeco Pc 3
926 [Pc-Cover f. working lights (lexan) left, right Pc 8
927 |Pelicase MWOS2-2450-2D-N-E-P-N Pc 1

928 [Pick hammer Pc 2
929 [Pin punch kit 6 pieces in PVC-Holder Rennsteig Pc 2

930 [Pin unlocking tool Deutsch Plug DT Pc 2

931 [Pipe air filter system Pc 4
932 |Pipe clamp 15mm Pc 4
933 [Pipe clamp & 20 mm Pc 8
934 |Pipe cooler 2 Pc 4
935 |Pipe cooler 3 Pc 4
936 |Pipe elbow 180° Galvernized CEL18 SEL3R3/4 galvanized Pc 4
937 [Pipe holder 1 kpl. f. air charger Pc 4
938 |Pipe inside weldet Pc 2

939 |Pipe socket 6 mm L1=45,1 mm L2=20,7 mm bent 90° Pc 28
940 [Pipe welded f. charger air Pc 4
941 |Pipe welded f. cooler 1 Pc 4
942 |Pipe welded f. cooler 3b Pc 4
943 |Pipe-break protection main beam cylinder ME3 Pc 2

944 [Planet gearbox F30/61/OM/MB Pc 4
945 (Plate Pc 12
946 |Plate Pc 6
947 [Plate 120x17x20 Pc 4




948 |Plate 82x65 Pc 4
949 [Plate for lifting device, part 1, 3mm thick Pc 4
950 [Plate welded to screw on quick change plate Pc 4
951 [Plexiglas rh and Ih cabine Pc 10
952 [Plexiglass middle cabine Pc 11
953 |Plug 12L with O-ring Pc 2
954 |Plug 18L with O-ring Pc 2
955 [Plunger 60 C=1600 fork lift FL3 Pc 4
956 [Pocket Caliper 150 mm with momentary clamp Vogel Pc 2
957 |Power belts Pc 20
958 [Powerband 1860 mm La 2B/HB model 7726 Pc 16
959 [Powerband 2135 mm La 2B/HB model N326 Pc 72
960 [Powerband 2762 mm La 4B/HB model 7726 Pc 24
961 [Powerbelt 1912 mm La 2B/HB type 7705 Pc 24
962 |Pre filter element for Separator 062503 Pc 6
963 |Prefilter for BF8BM1015 Pc 2
964 [Pressure govenor Wabco Pc 2
965 |Pressure pipe Pc 4
966 [Pressure regulator valve 5-50 bar VRPRL 38 TB.S Pc 12
967 |Pressure relief valve 1/2" 120 bar Pc 4
968 |Pressure relief valve 1/2" 35/min40-210 bar double Pc 4
969 |Pressure relief valve 3/8" VLP 40-38-02-A 40-250 bar Pc 8
970 [Pressure relief valve DB10SPE-01-C-N-050V Pc 4
971 |Pressure switch cpl. R134a Pc 3
972 |Protect cover cpl. f. lifting unit GCS-100 Pc 2
973 |Protection clack F280 Pc 20
974 [Protection cover for socket/plug 7pin bayonet joint 02-15-01324 Pc 23
975 |Protection for shaft seal Pc 8
976 |Protection plate Pc 2




977 |Protection power belt Pc 2
978 |Protection ring Pc 16
979 [Protective cover for display cpl. Pc 2
980 |Protector filter welded Pc 2
981 [Proximity switch with connector Pc 2
982 |Pulley 16t, up to 14mm Rope SR-FS16 incl. Certificate 10204 3.1 Pc 4
983 |Pulleys cpl. 4 piece Pc 4
984 |Pulleys cpl. 4 pieces Pc 2
985 |Pump flange cpl. Rework &8.5 Pc 8
986 [Pump flange hole circle 30 IG R 1/2" 90° Pc 12
987 [Push bar welded Pc 6
988 |Quick change plate cpl. MW 240 Pc 2
989 [Quick release cpl. M-100 Pc 2
990 [Radiator hose DIN 73411 4 bar black Mtr 5
991 |Radio claws 200 mm bent Knipex Pc 2
992 [Rain cover 5" for angle 90° Pc 7
993 [Rain cover not translated Pc 4
994 Reduction. coupling 10L-6L with seal cone and O-Ring in Viton without swivel Pe 4
nut and olive
995 |Reduction coupling 12L-8L Pc 10
996 Rgduction couplirlg 18L-12L with seal cone and O-Ring in Viton without Pc 18
swivel nut and olive
997 |Reduction coupling 28L-22L Pc 4
998 [Reduction coupling 8L-6L Pc 2
999 |Reinforcement for Front power lift CAT | Pc 4
1000 |Remote control cpl. with connectors HBC Rev. A with accessory Pc 2
1001 |Repair kit water pump cpl. BF8M1015 Pc 2
1002 |RF Cable 9,5 m H-155 w/ N plug / N plug incl. assembly of plugs Pc 6
1003 |Roller Pc 10
1004 |Rotator motor Gripper tool MW 240 1.2 Pc 4
1005 |RotoBox RB 30DD S6289 Pc 2




1006 [Rotor body welded Pc 2
1007 |Rotor shaft Pc 4
1008 |Rotor shaft blank Pc 6
1009 [Rotor shaft stub Pc 8
1010 |Rotor welded Pc 4
1011 E?;E?e:rgid rope 370 mm DIN 6899 6x19 + FE, znc @ 6 on both side Pc 14
1012 |Round sander set 7012 Rodcraft Pc 2
1013 |Round sling Capacity 2 t perimeter 2 m usable length 1 m green Gewa Pc 2
1014 |RPM Sensor Pc 8
1015 |RPM sensor HDD1L32ND/20+M f. hydraulic motor Pc 7
1016 |Rubber 10 mm MW370 Pc 4
1017 |Rubber blank cut Pc 6
1018 |Rubber blank cut 10 mm stripe Pc 2
1019 |Rubber blank cut 6 mm Pc 4
1020 |Rubber blank cut 6 mm Pc 4
1021 |Rubber blank cut front lifting unit 10 mm Pc 6
1022 |Rubber blank cut housing 10 mm Pc 12
1023 |Rubber blank cut housing 10 mm Pc 12
1024 |Rubber blank cut housing 10 mm Pc 36
1025 |Rubber blank cut lifting cylinder Pc 8
1026 |Rubber blank cut lifting frame Pc 4
1027 |Rubber blank cut Lifting unit 10 mm Pc 6
1028 |Rubber blank cut protection prefilter Pc 4
1029 |Rubber blank cut SBR nap mat black insulating mat Pc 2
1030 |Rubber blank cut SBR nap mat black insulating mat Pc 6
1031 |Rubber blank cut Splash guard (SWP) Pc 4
1032 |Rubber blank cut splashback flail Pc 10
1033 |Rubber metal buffer M12x37 (875x40) NK medium A Pc 8
1034 [Rubber sleeve @70x90° Deutz Pc 4




1035 |Rubber track 230x56x72 cm Neuson TD15 Pc 6
1036 [Rubber track pad 310 mm Pc 90
1037 |Run rocker cpl. Pc 4
1038 |Run rocker pre-assembled Pc 6
1039 |Rust remover Turbokraft K-X4 Pc 4
1040 |SAE flange 45° SFCE 6003/45-VF Pc 8
1041 |SAE half flange set 1/2" S 6000 psi Pc 4
1042 |Safety bolt @ 28x151 mm with accessories KAT2 bottom link Pc 6
1043 |Safety bolt quick change plate Pc 8
1044 | Safety bolt with accessories Cat1 22x151mm Pc 14
1045 | Safety goggles bright model "saturn” Pc 4
1046 |Sanding paper set Pc 2
1047 |Saw blade 300x13x0,65 mm Bi-Metal Z=24 Bahco Pc 2
1048 |Scheidel Silicone remover (short) Ltr 4
1049 |Screw clamp TG 25 Bessey Pc 2
1050 |Screw sleeve @ 8,6 mm f. high pressure hose Pc 32
1051 |Screwdriver 0,5x3,0x100 mm VDE with slip-Stop blade Wera Pc 2
1052 |Screwdriver 1,0x5,5x125 mm VDE with slip-Stop blade Wera Pc 2
1053 |Screwdriver 12,0x200 mm with wooden handle Pc 2
1054 |Screwdriver 2,0x60 mm Wera Pc 2
1055 |Scriber 150 mm with Clip HaWe Pc 2
1056 |Seal BF6M1013FC Pc 4
1057 |Seal set inline filter presure filter LPF BN/HC 55 Pc 13
1058 |Sealer tank cap Pc 8
1059 |Segmentgroup f. sprocket D6D 1SET=5 pieces Set 14
1060 | Self locking washer M12 Pc 112
1061 |Self-aligning roller bearing di=40 22208 E, SKF Pc 6
1062 |Set of allen key wrenches with ball head 1,5-10 mm 9 Pcs. Wiha Pc 2
1063 | Set of grease nipples Pc 6




1064 | Set of hydraulic hoses ME1 Pc 4
1065 | Set of hydraulic quick connections Pc 4
1066 |Set of screwdrivers 6-pieces 932/6 Wera Pc 2
1067 |Set of seals for hydr. Cylinder 90/40 Pc 2
1068 |Set of taps M3-12 Form B 7 piece. Bieler Pc 2
1069 | Set of tools to fit and remove bearing Pc 1
1070 |Shackle 10,0 mm 3/8" galvanized Pc 8
1071 |Shackle 12,0 mm 1/2" galvanized Pc 16
1072 |Shackle 16,0 mm 5/8 " galvanized Pc 6
1073 |Shackle 19,0 mm 3/4" galvanized Pc 14
1074 |Shackle 8,0 mm 5/16" galvanized Pc 10
1075 |Shaft 1400x24 mm Ramin Schmid Pc 2
1076 |Shaft stub rotor flail Pc 8
1077 |Shaft welded Pc 4
1078 [Sheet (SWP) Pc 4
1079 |Sheet metal Pc 4
1080 | Sheet metal Energy Chain MCO3 Pc 4
1081 |Sheet sensor 2 Pc 4
1082 |Shim ring 120x150x1 DIN 988 Pc 4
1083 |Shim ring 30x42x2 DIN 988 Pc 4
1084 |Shim ring 50x62x1 DIN 988 Pc 20
1085 |Shovel Holsteiner red with stalk Pc 2
1086 |Shrink hose 12,0/4,0 mm with glue inside black Pc 20
1087 |Shrink hose 40,0/13 mm 3:1 black with glue inside Pc 8
1088 |Side box |h cpl. Pc 1
1089 |Side box LH cpl. with mounting material Pc 2
1090 |Side box rh cpl. Pc 1
1091 |Side box RH cpl. with mounting material Pc 2
1092 |Side cutting pliers 200 mm pol. Knipex Pc 2




1093 |Side door MW 240 Pc 2
1094 |Side drive shaft Pc 12
1095 [Silicone foam square 30x25 mm 8-13 Shore A talk natural Pc 8
1096 |Silver hose DN20 22L 2500 mm DKOL22L/----- Pc 2
1097 |Silver hose DN20 22L 3500 mm DKOL22L/----- Pc 2
1098 |Silver hose @13x@21.5x1000 mm DIN 73379 Typ A NW 13 Pc 2
1099 |Single clamp SP D38 Pc 4
1100 |Skid LH / RH Pc 8
1101 |Skid Ih complete Pc 6
1102 |Skid |h cpl. Pc 4
1103 |Skid |h reinforced Pc 2
1104 |Skid rh complete Pc 6
1105 |Skid rh cpl. Pc 4
1106 |Skid rh reinforced Pc 2
1107 |Slave start socket Slave starting socket NATO with connections 1.2 Pc 4
1108 |Sledge hammer 5 kg DIN 1042 with ash handle EDE Pc 2
1109 [Slide bolt M16x1 Pc 12
1110 [Slide bolt M20x1 Pc 24
1111 |Slider Ih welded f. quick change plate Pc 2
1112 |Slider rh welded f. quick change plate Pc 2
1113 |Slider telescopearm innerpart Pc 32
1114 |Sliding nozzle for grease gun Pc 2
1115 |Slot protection rotor slot Pc 8
1116 |Snap ring pliers A 2 straight Knipex Pc 2
1117 |Snap ring pliers A 4 straight Knipex Pc 2
1118 |Snap ring pliers J 2 straight Knipex Pc 2
1119 |Snap ring pliers J 4 straight Knipex Pc 2
1120 |Socket @ 130-150 mm Pc 4
1121 |Socket @ 152,5x165 mm inside Pc 8




1122 |Socket wrench 10,0x125 mm with booklet Wiha Pc 2
1123 |Socket wrench 3/4" 22-50 mm 6-hexagon Elora Pc 2
1124 |Socket wrench 7,0x125 mm with booklet Wiha Pc 2
1125 [Socket wrench 8,0x125 mm with booklet Wiha Pc 2
1126 |Socket wrench set 1/4" - 1/2" comb. 52-Pcs. Pc 2
1127 |Soldering grease 100 g EDE Pc 2
1128 |Soldering iron 30 Watt HaWe Pc 2
1129 |Soldering wire 2,0 mm S-321 250 g EDE Pc 2
1130 |Spacer 360x12 mm Pc 6
1131 [Spacer bush Pc 8
1132 |Spacer bushing @70xd52x60 ME3 Pc 2
1133 |Spacer pipe Pc 8
1134 |Spacer ring 75x65x26 Pc 16
1135 |Spacing washer Rotor Pc 20
1136 |Spare receiver incl. cable without connectors for HBC Rev.0 Transmiter Pc 2
1137 |Spare remote control for air conditioner Waeco FreshJet 1700 Pc 2
1138 |Spare wheel 185 R14 C for MOC3 Pc 4
1139 |Spare wiper blade Wiper blade for DMH PTZ camera Pc 1
1140 | Sparepipe @70x12,5x1000 for rotor T-275 Pc 2
1141 |Spiral hose @ 27-33 mm black Mtr 8
1142 |Spiral hose @ 38 mm 2 Layer Steel spiral black Mtr 6
1143 |Spiral hose @ 4 mm Mtr 40
1144 |Spiral hose @ 9-13 mm black Mtr 20
1145 |Spiral hose @33-44 mm black Mtr 4
1146 |Splash guard Pc 6
1147 |Splash guard cpl. Pc 8
1148 |Splash guard cpl. Pc 4
1149 |Splash guard for flail (from S/N 724.06) Pc 12
1150 |Spoke for lifter rotor Pc 150




1151 |Spring clip 9,5 mm secured Pc 10
1152 |Spring plug 6 mm DIN11024 Pc 6
1153 |spring washer B 10 DIN 127 galvanized Pc 60
1154 |Spring washer B 12 DIN 127 galvanized Pc 48
1155 |Spring washer B 20 DIN 127 galvanized Pc 4
1156 |Spring washer B 5 DIN 127 galvanized Pc 58
1157 |spring washer B 6 DIN 127 galvanized Pc 106
1158 |Spring washer B 8 DIN 127 galvanized Pc 190
1159 |Sprocket BL834 fork lift FL3 Pc 4
1160 |Sprocket BL834 fork lift FL3 Pc 4
1161 |Sprocket wheel Turas B1 F30 Pc 6
1162 |Square nut M12x1 DIN 557 galvanized Pc 80
1163 |Start / Stop magnet Engine shutdown BF6M1013 Pc 4
1164 |Starter Kubota Starter Motor Pc 2
1165 |Stauff cover plate SP kurz Bg5 Pc 8
1166 |Stauff-Double clamp & 38 mm DIN 3015 Bg.5 Pc 12
1167 |Step welded Pc 4
1168 | Sticker button / winch Pc 20
1169 |Sticker Driving instructions Joystick Pc 6
1170 | Sticker grease nipple green Pc 20
1171 |Sticker grease nipple red Pc 50
1172 |Sticker grease nipple yellow Pc 100
1173 |Sticker lifting point Pc 50
1174 | Sticker operating manual Pc 46
1175 |Straigh fitting female 15L 1/2" Pc 12
1176 |Straight bulkhead fitting 12L M18 x 1,5 Pc 8
1177 |straight bulkhead fitting 18L without swivel nut and olive Pc 10
1178 |Straight cone coupling 10L Pc 6
1179 |Straight cone coupling 12L Pc 20




1180 |Straight cone coupling 15L Pc 4
1181 | Straight cone coupling 8L Pc 6
1182 |Straight fitting 12L Pc 6
1183 |Straight fitting 12L 1/2" Pc 2
1184 |straight fitting 12L 1/2" with soft insert seal, without swivel nut and olive Pc 16
1185 |Straight fitting 12L 1/4" Pc 12
1186 |Straight fitting 12L 3/8" Pc 4
1187 |Straight fitting 12L M16x1,5 Pc 6
1188 |straight fitting 12L M18x1,5 Pc 4
1189 |straight fitting 15L Pc 2
1190 |straight fitting 18L 1/2" without swivel nut Pc 66
1191 |straight fitting 18L 3/4" without swivel nut and olive Pc 16
1192 |straight fitting 18L M18x1,5 without swivel nut and olive Pc 14
1193 | Straight fitting 18L M22x1,5 without swivel nut and olive Pc 8
1194 |straight fitting 20S M27x2 Pc 4
1195 |Straight fitting 22L 3/4" Pc 6
1196 |straight fitting 22L 3/4" without swivel nut and olive Pc 14
1197 |straight fitting 28L 1" Pc 4
1198 |straight fitting 28L 3/4" without swivel nut and olive Pc 8
1199 |straight fitting 28L M33x2 Pc 2
1200 |Straight fitting 42L 1 1/2" Pc 8
1201 | Straight fitting 6L M10x1,0 with inside thread M6x1 Pc 12
1202 | Straight fitting 6L M10x1,0 with swivel nut and olive Pc 20
1203 |Straight fitting 6L M12x1,5 Pc 12
1204 | Straight fitting 8L 3/8" without swivel nut and olive Pc 12
1205 |straight fitting 8L M12x1,5 without swivel nut and olive Pc 8
1206 |Straight fitting 8L M18x1,5 without swivel nut and olive Pc 4
1207 | Straight fitting 8S M14x1,5 without swivel nut and olive Pc 12
1208 | Straight fitting male 10L 1/4" Pc 16




1209 | Straight fitting male 10L M22x1,5 Pc 4
1210 |Straight fitting male 12L 14x1,5 without nut and olive Pc 4
1211 |Straight fitting male 12L 3/4" with soft insert seal Pc 8
1212 |Straight fitting male 12L M22x1.5 without swivel nut and olive Pc 4
1213 |Straight fitting male 15L M18x1,5 soft insert seat Pc 8
1214 | Straight fitting male 15L M22x1,5 without swivel nut and SN Pc 8
1215 |Straight fitting male 8L 1/2" Pc 4
1216 | Straight fitting male 8L 1/4" WD Pc 40
1217 |Straight fitting male spezial GU1100 Pc 8
1218 |Straight pin 10x60 ISO 8752 blank Pc 6
1219 |Straight pin 5x18 ISO 8752 blank Pc 6
1220 | Straight pin 8x40 ISO 8752 blank Pc 24
1221 |Straight pin 8x45 1SO 8752 blank Pc 4
1222 |Straight pin 8x50 ISO 8752 blank Pc 10
1223 |Straight reducing coupling 12L-10L without swivel nut and olive Pc 8
1224 | Straight screwed connection 221 G1/2" Pc 8
1225 |Straight screwed connection 22 M22x1,5 Pc 2
1226 | Strip Pc 3
1227 | Strut push frame Pc 8
1228 |Support foot cylinder manipulator Pc 4
1229 |Support foot rotatable trailer MOC Pc 4
1230 [Support foot welded Pc 4
1231 |Support foot welded Pc 4
1232 |Support for diaphragm accumulator Pc 2
1233 |Support leg Pc 6
1234 |Support leg front Ih Pc 6
1235 |Support leg front rh Pc 6
1236 |Support leg Manipulator inner part Pc 4
1237 |Support legs, 2 Pc 6




1238 |Support Roller Pc 8
1239 |Support wheel with flange for trailer MOC Pc 4
1240 |Suspension plate ZB Pc 8
1241 |SVK coupling plug 1/4" IG Bgr.1 KS-R Pc 10
1242 |SVK coupling plug 12L size.2 Pc 2

1243 |SVK Coupling sleeve 1/4" IG Bgr.1 KM-R Pc 10
1244 |SVK coupling socket 12L size 3 Pc 4
1245 |Switch box without remote control receiver Pc 1

1246 |Synchronous belt 8M GT3 720 Pc 6
1247 |Synthetic rope 15 m x 5,5 mm incl. Roller fairled for XT40, CE 4.0ci Pc 10
1248 |Tandem axial piston pump Pc 1

1249 |Tap M16 DIN 376 HSSGE connection hole Bieler Pc 2

1250 | Tap wrench Size 2 adjustable 4.0 - 9.0 mm Pc 2

1251 | Taperlock bushing di=40 2517 Pc 4
1252 | Taperlock bushing di=50 2517 Pc 4
1253 | Taperlock bushing @ 60 3020 Pc 8
1254 | Taperlock bushing @18 1210 Pc 4
1255 | Telescope cylinder Manipulator Pc 2

1256 | Telescopic antenna mast ATM120.197.059.4 Pc 4
1257 | Temperature sensor Fluid TSF Pc 12
1258 | Tension pulley cpl. Pc 12
1259 | Tension pulley cpl. 6 grooves Pc 4
1260 | Tension pulley with bearing cpl. Pc 8
1261 | Tension Roller Pc 2

1262 | Tensioner cylinder 50/25-125-333-G3/8" Pc 6
1263 | Tensioner cylinder B1 Pc 8
1264 | Tensioner cylinder D6D Pc 12
1265 | Tensioning bolt M30x230 Pc 4
1266 | Terminal strip protection pre-filter Pc 4




1267 | T-fitting 12L Pc 12
1268 | Thermo hose & 50 mm Mtr 5
1269 | Thermostat 79°C BF8M1015 Pc 2
1270 | Thread cutting oil spray Pc 2
1271 |Thread file ISO Thread metric Pc 2
1272 | Threaded cap M30x2 yellow Pc 10
1273 | Three-phase current extension cable 12m 400V, 16A, 2,5 gmm Pc 2
1274 | Throttle cable Pc 4
1275 | Throttle check valve 1/2" Block form FT 257/5-1/2 Pc 4
1276 | Throttle check valve 1/4" T1251/5-01 Pc 8
1277 |Throttle check valve 3/8" Pc 2
1278 | Thrust bearing Pc 4
1279 |Tool holder with rifle M5-12 Ritter Pc 2
1280 [Toolbox L=530 mm 5-pieces Pc 2
1281 | Toolkits 6 pieces in PVC-Holder Rennsteig Pc 2
1282 |Tooth 951.09.00.00.02 Pc 40
1283 |Top link bolt Pc 4
1284 |Top link Cat. | M28 Pc 4
1285 |Top roller Pc 4
1286 | Toplink bolt galvanized Pc 4
1287 | Toplink cpl. M-100 Pc 4
1288 |Torque wrench 28-210 Nm 1/2"-3/8" Rodcraft Pc 2

1289 [Torque wrench 300-1000 Nm 3/4" Pc 4
1290 | Track plate 310 mm 3-grouser B1 Pc 20
1291 | Trainingscabin chassis 810.02.07.08 Pc 2

1292 | Transport pipe air induction Pc 4
1293 |Transport traverse cabin Pc 1

1294 | Treaded flange for upper bearing unit Pc 8
1295 | Treaded flange rotor Pc 8




1296 | Tube 951.09.01.00.00.A Pc 40
1297 | Tube holder @ 12 mm Bg.1a cpl. (SP 112a PP DP AS) Pc 4
1298 | Tube hose nipple @ 21-22 mm 90° Pc 4
1299 [Turbo clutch size 19 KRU Pc 2
1300 |tvw: replaced with 1105775; EngineECU programmed Pc 1
1301 | Twist drill set 1-13 mm HSS 25parts Projahn Pc 2
1302 |Tyre lever 38-20 Gedore Pc 2
1303 |Union nut 18L Pc 2
1304 |Universal joint 107,5x42 SH size 10 Pc 2
1305 [Universal puller Set Pc 2
1306 [Vacuum hose 500 mm Pc 4
1307 |Valve block 6-fold block NG-6 w. valves 24VDC Version 1.2 Bosch valves Pc 2
1308 |Valve block brake and clutch R1.2 Pc 2
1309 |V-belt Pc 10
1310 |V-belt pulley for water pumpe BF6M1013 double groove Pc 2
1311 |V-belt pulley single groove f. alternator BF6M1013 Pc 6
1312 |V-belt pulley SPB 140x5 fiir TL 2517, K=0 Pc 14
1313 |V-belt pulley SPB 250x4 for TL 3020, K=0 Pc 4
1314 |V-belt pulley SPB 250x6 for TL 3525, K=M Pc 4
1315 |V-belt pulley SPB 280x4 for TL 3020, K=M Pc 4
1316 |V-belt pulley SPZ 100x1 , K=0 for TL 1210 Pc 4
1317 |V-belt SPB 1250 Pc 64
1318 |V-belt SPZ 762 Pc 15
1319 |V-belt XPB 1285 Pc 64
1320 [Vehicle wire 70sg. mm black basket coil Mtr 4
1321 |Vent plug @31x29.5-3/8" Pc 4
1322 |Voltage indicator 220-250 V isol. 65x3,0 mm Pc 2
1323 [Washer Pc 8
1324 [Washer 104x65,5 Pc 4




1325 |Washer 120x17,0x20 Pc 16
1326 |Washer 80x16,5x10 80x16,5x10 galvanized Pc 50
1327 |Washer B 10,5 DIN EN ISO 7090 galvanized Pc 54
1328 |Washer B 13 DIN EN ISO 7090 galvanized Pc 144
1329 |Washer B 17 DIN EN ISO 7090 galvanized Pc 288
1330 |Washer B 21 DIN EN ISO 7090 galvanized Pc 4
1331 |Washer B 5,3 DIN EN ISO 7090 galvanized Pc 50
1332 |Washer B 6,4 DIN EN ISO 7090 galvanized Pc 76
1333 |Washer B 8,4 DIN EN ISO 7090 galvanized Pc 200
1334 |Washer @ 10,5 DIN EN ISO 4759-3 galvanized Pc 104
1335 |Washer @ 13 DIN EN ISO 4759-3 galvanized Pc 216
1336 |Washer @ 17 DIN EN ISO 4759-3 galvanized Pc 18
1337 |Washer @ 17,5 DIN EN ISO 7094 galvanized Pc 4
1338 |Washer @ 21 DIN EN ISO 4759-3 galvanized Pc 64
1339 |Washer @ 4,3 DIN EN ISO 7093 galvanized Pc 16
1340 |Washer @ 6,4 DIN EN ISO 4759-3 galvanized Pc 14
1341 |Washer @ 6,4 DIN EN ISO 7093 galvanized Pc 40
1342 |Washer & 8,4 DIN EN I1SO 4759-3 galvanized Pc 48
1343 |Washer & 8,4 DIN EN ISO 7093 galvanized Pc 18
1344 |Washer @13 DIN EN ISO 7093 galvanized Pc 12
1345 |Washer @80x7 f. lifting mast bolt Pc 4
1346 |Water (coolant) pump BF6M1013 Pc 2
1347 |Water connection Cooling water adapter Pc 2
1348 |Water cooler Pc 2
1349 |Water pipe Pc 2
1350 [Water pipe Pc 2
1351 |Water pipe @50x80 Pc 8
1352 |Water pump pliers 250 mm isolated VBW Pc 2
1353 |Water pump pliers 315 mm isolated VBW Pc 2




1354 |Water temperature switch for water, thermostate, 87°C Pc 3
1355 |Welder transformer Jackle LK 220, Alternating current with CEE Pc 3
1356 |Welding apron with bib Pc 2
1357 |Welding cable 50 gmm 6 m long with handle Pc 2
1358 |Welding gloves long long with cuff (1 pair) Pair 10
1359 |Welding helmet Standard Pc 2
1360 |Weld-on chisel BFZ133 Pc 100
1361 |Weld-on holder chain Pc 110
1362 |Wheel 951.04.06.21.00 Pc 12
1363 |Winch cable 27m x 11 mm Pc 4
1364 [Winch cpl. Pc 2
1365 |Winch Typ VRX 45-S Pc 2
1366 |Windscreen washer 4 litres with 1 pump Pc 4
1367 |Windscreen washer 4 litres with 2 pumps Pc 4
1368 |Wiper Pc 6
1369 [Wiper blade 350 mm 14" Pc 4
1370 |Wire brush 5-row Osborn Pc 2
1371 |Wire brush 6-row Osborn Pc 2
1372 |Wire rope @32 mm L=3000 mm two thimbles 11/22 t galvanized Pc 2
1373 |Wiring harness MWPeli-Remote Control Transmitter-status display DI3 Pc 4
1374 |Work ECU programmed Pc 4
1375 |WorkECU programmed Pc 1
1376 |Working gloves Pork split leather honed palm-lined one-piece Pc 20
1377 |Working light 10W LED Flood Pc 4
1378 |Worm gear WD-L0223 / 3-04895 2-row Pc 2




